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Emergency supply of medicines

Far details of emergency supply at the request of a
doctor, see Medicines, Ethics and Practice, No. 23,
London, Pharmaceutical Press, 2000 (and subse-
quent editions).

The Medicines (Products Other Than Veterinary
Drugs)  (Prescription nly) Order 1983, as
amended, allows exemptions from the Prescription
Only requirements for emergency supply to be
made by a person lawfully conducting a retail phar-
macy business provided:

(a3 that the pharmacist has interviewed the person request-
ing the preseription-onty medicine and is d:
(i) that there is immediate need for the prescription-only
medicine and that it &s impracticable in the circam-
stances to obtain a prescription without undue de!
(ii) that treatment with the prescription-only medicine
has on a previous ov n been prescribed by a doctor!
far the person requesting it
(i) as (o the dose which it would be appropriate for the
person to take:
(h) that no greater guantity shall be supplied than will
provide five days’ treatment except when the prescription-
only medicine is:
(i) an ointment, cream. or preparation for the relief of
asthma in an aerosol dispenser when the smallest pack
can be supplied:
(i) an oral contraceptive when a full cycle may he sup-
plied:
(iif) an antibiotic in liquid form for aral administration
when the smallest quantity that will provide a full course
of treatment can be supplicd:
(c) that an entry shall be made in the prescription book
stating:
(i) the date of supply:
(ii) the name, quantity and, where appropriate, the phar-
maccutical form amd strength:
(iii) the name and address of the paticat;
(iv) the rature of the emergency;
(d) that the containier or package must be Jabelled to show.
(i) the date of supply:
(ii) the name, quantity and, where appropriate, the phar-
maceutical form and streng
(iii} the name of the paticnt:
(iv) the name and address of the pharmac
(v) the words ‘Emergency supply’.

-

1. The doctor must be a UK-registered doctor.

(e) that the prescription-only medicine is not a substance
specifically excluded from the emergency supply provi-
sion, and does not contain a Controlled Drug specified in
schedules 1. 2, or 3 to the Misuse of Drugs Regulations
1985 except for phenobarbital or phenobarbnal sodinm for
the treatment of epilepsy: for details see Medicines, Ethics
and Practice, No. 23, London, Pharmaceutical Press, 2000
(and subsequent editions as available).

Royal Pharmaceutical
Society’s Guidelines

(1) The pharmacist should consider the medical
consequences of not supplying.

(2) If the patient is not known to the pharmacist, the
paticnt’s identity should be established by way of
appropriate documentation.

(3) It may occasionally be desirable to contact the
prescriber, e.g. when the medicine requested has a
potemial for misuse or the prescriber is not known
to the pharmacist.

(4) Care should be taken to ask whether the
patient’s doctor has stopped the Ireatment, or
whether the patient is taking any other medication.
(5) Except for conditions which occur infrequently
(e.g. hay fever, asthma attack or migraine), a supply
should not be made if the item requested was last
prescribed more than 6 months ago.

{6) Consideration should be given to supplying less
than 5 days’ quantity if this is justified.

(7) Where a prescription is to be provided later, a
record of emergency supply as required by law
must still be made. 1t is good praclice to add to the
record the date on which the prescription is
reccived. Payment for the medicine supplied is not
a legal requirement, but may help to minimise the
abuse of the emergency supply exemption. If an
NHS prescription is to be provided, a refundable
charge may be itade.
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Controlled drugs and drug dependence

PRESCRIPTIONS Preparitions which are subject 1o
the prescription requirements of the Misuse ol
Drugs Regulations 1985, i.e. preparations speciticd
in schedules 2 and 3, are distinguished throughout
the BNF by the symbol [EB] (Controlled Diugs).
The principal legal requirements refating to medical
prescriptions are listed below.

Prescriptions ordering Controlled Drugs subject
to prescription requirements must be signed and
dated' by the prescriber and specify the prescriber™s
address. The prescription must always state in the
prescriber’s own hundwriting? i ink or otherwise
50 as to be indelible:

1. The name and address of the patient:

2. In the case of a preparation. the form® and where
appropriate the strength? of the preparation:

3. The total quantity of the prepasation, or the
number of dose units, in both words and figures:®
4. The dose.®

A prescription may order a Controfled Drug 1o be
dispensed by instalments: the amount of the instal-
ments and the intersals 10 be observed must be
specified.” Prescriplions ordering “repeats’ on the
same form are not permitted.

It is an offence for a doctor to issue an incomplete
prescription and a pharmacist is not allowed to dis-
pense a Controfled Drug unless atl the information
required by Law is given on the prescription. Faiture
to comply with the regutations concerning the writ-
ing of prescriptions will sesult in incouvenicnce 1o
patients and deluy in supplying the accessary medi-
cing.

1. A prescription is valid for 13 weeks from the daie
stated thereon. :

tv

- Docs not apply 10 prescriptions for tentaszepam. Oth-
erwise applies unless the prescriber has been speciti-
cally exenipted from this requiremient or unless the
preseription comains no controlled Jrug other than
phenobarbital or phenobagbital sodiam or i prepara-
tion containing either of these; the exemption does
not apply 1o the date —i computer-generated date
need not be deleted but the date uiast also be added
by the preseriber.

-

- The dosage form (e tabletst must be included on o

Comtrolled  Drugs preseripiion airespective of
whether it is implicit in the propriciary name ey
MST Contansy or ol whether only one fornis avail
able,

=

When miore than one strength of @ preparation exists
the strengt requteed must be spegiticd

a

Ducs not apply 1 prescriptions lor iemasepant.

The mistruction *one as directed” conshituies i dose but
“us directed” does not.

~

A wtal of M dass” reatment by isstalment of any
drug listed i Schedule 2 of the Misuse of Drugs
Regalations way be prescabed e Encland and
Walex, form FPIOHPOAD) (puih - manly used by
hospitad-based treatiment wnits) or lorm FPHOOMDLY)
(blue- mainky used by general practitioner shoulkd
be used: in Scodand. fotms HBPCAY thospital-bused
preseribers) or GPIO ggeneral practitionetsy should
be used.

DEPENDENCE AND MISUSE. The most serons
drugs of addiction are cocaine.  dimorphine
(heroin). morphine. and the synthetic opioids. For
arrangements  for preseribing of  diwmorphine.
dipipanone or cocatine for addicts, see p. 9

Despite marked reduction in the prescribing of
amphetamines 1here is concern that abuse of illicit
amfetamine and related compounds is widespread.

Owing to problems of abuse. flunitrazepam and
temazepam are subject o additional controlled
drug requircnients (hut twenkizepan remains exempt
from the additional prescribing requivements).

The principal barbiturates are now Controlled
Drugs. but phenobarbital (phenobarbitone) and phe-
nobarbital sodium  (phenobarbitone sodium) or a
preparation contining cither of these are exempt
from the handw giting requirernent but must fultil all
other controlled diug proseription reguinenients
(important: the own handwriting exemption does
not apply to the date: a computer-generated date
need not be deleted but the date must also be added

by the prescribery. Morcover, for the ueatient of

epilepsy phenobarbitat and phicnobarbitul sodium
are availuble under the cimcrgency supply regula-
tions (p. 6,

Cannabis (Indian hemp) bas no approved medic-
mab use and cannot be prescribed by doctors. Tis use
is‘iltegal but has become widespread. Cannabis is a
mild haltucinogen setdom accompanicd by w desire
Lo increase the doses withdrawal sy mptoms are unu-
sual. Lysergide (lysergic acid dicthyLomde, 1S
is @ niuch more potent hallucinogens its use can lead
to severe psychotic states in which life niay be at
risk.
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PRESCRIBING DRUGS LIKELY TO CAUSE
DEPENDENCE OR MISUSE. The prescriber has
three main responsibilities:

1. To avoid creating dependence by introducing drugs
1o patients without sufficient reason. In this context.
the proper use of the morphine-like drugs is well
undersiond. angers of other controfted drugs

use recognition of dependence is

3 nd those of withdrawal, are
less obvious, Perhaps the most notable result of unin-
hibited prescribing is that a very
patients in the couniry take tablets which do them
neither much good nor much harm, but are commit-
ted to them indefinitely because they cannot readily
he stopped.
Ta see that the paticnt does not gradually increase the
dose ol a drug. given for gowd inedical reasons, to the
point where dependence hecomes more likely. This
tendency is seen especially with hypnot and
anxiolytics (for CSM advice see section 4.1). The
prescriber should keep a close eye on the amount
prescribed 1o prevent patients from accumulating
stocks that would enable them to arrange their own
dosage or even that of their families and friends
minimal amount should bhe prescribed in the lirst
instance. or when seeing @ new patient for the fiest
time.

. To avoid being used as an unwitting source of supply
for addicts. Methods include visiting more than one
doctor, fubricating stories, and forgmg prescriptions.

Patients under temporary care should be given
only small supplies of drugs unless they present an
unequivocal letter from their own doctors. Doctors
should also remember that their own patients may
be doing a collecting round with other doctors,
especially in hospitals. Tt is sensible to decrease
dasages steadily or to issue weekly or even daily
prescriptions for small wmounts it it is apparent that
dependence is occurring

The stealing and misuse of prescription forms
could be minimised by the foltowing precautions:

(1) do not leave unattended it calted away from the con-
sulting room or at reception desks: do not leave in a
car where they may be visible: when not in use, keep
in a locked drawer within the surgery and at home:

thy draw a disgonal line across the blank part of the form
under the presesiption;

() write the quamtity in words and figures when pre-
scribing drugs prone to abuse: this is obligatary for
controlled dmgs (see Prescriptions, above):

(d) aherations are best avoided but if any are made (hey
shoukd be clear and unambiguous: add initials against
altered items:

te) if prescriptions are left for coltection they should be
leftin a safe place in a sealed envelope.

TRAVELLING ABROAD. Prescribed drugs listed in
schedules 4 and 5 to the Misuse of Drugs Regula-
tions 1985 are not subject 1o import or export
licensing but doctors are advised that patients
intending to carry Schedule 2 and 3 drugs abroad
' require an export licence. This is dependent
amount of drug to be exported and further
details may be obtained from the Home Office by
telephoning 020y 7273 3806. Applications  for
licences should be sent to the Home Office, Drugs
Branch, Queen Anne’s Gate. London SWIH 9AT.

arge number of
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There is no standard application form but app!
tions must be supported by a'letter from a de
giving details of. .

the patient’s name and current address;

the quantitics of drugs to be carried:

the sirength and form in which the drugs will be
pensed:

the dates of travel to and from the United Kingd:-

Ten days should be allowed for processing
application.

Individual doctors who wish to take Contro’
Drugs abroad while accompanying patien
similarly be issued with licences. Licences are
normally issued to doctors who wish to take ¢
trolled Drugs abroad solely in case a family cn
gency should arise.

These import/export licences for named indivi
als do not have any legal status outside the UK
are only issued to comply with the Misuse of Dt
Act and facilitate passage through UK Customs
Excise control. For clearance in the country to
visited it would be necessary to approach that co
try’s consulate in the UK.

Misuse of Drugs Act

The Misuse of Drugs Act, 1971 prohibits cert
ties in relation to ‘Controlled Drugs’, in |
ticular their manufaciure, supply, and possessi
The penalties applicable 1o offences involving
different drugs are graded broadly according to
Narmfulness attributable 1o a drug when it is »
used and for this purpose the drugs are defined

_the following three classes:

Class A includes: alfentanil, cacaine, dextromorant
dinmorphine (heroin), dipipadone. lysergide (LS
methadone, morphine, opium, pethidine, phencyc
ine, and cliss B substinces when prepared for im
1on

Class B includes: oral amphetamines, barbituia
cannabis. cannabis resin, codeine. ethylmorph:
glutethimide, peatazocine. phenmetrazine. and pl
codine

“lass € includes: certain drgs selated to the amp!
amines such as benzfetamine and chiorphenterny
buprenorphine,  dicthylpropion, mazindol. mcp
bamate. pemoline. pipradral, most benzodiazepit
androgenic  and  anabulic  steroids,  clenbute
chorienic gonadotrophin (HCG). non-buman chor

i otrophin, somatotropin, somatrem.
somatropin

The Misuse of Drugs Regulations 1985 definc 1

ses of person who are authorised to supply o

ss controlled drugs while acting in their p:

ssional capacities and lay down the conditic

under which these activities may be carried out.

the regulations drugs are divided into five schedu

each specifying the requirements governing su

es as import. export, production, supply, pr

n. prescribing, and record keeping whi
apply to them,

Schedule 1 includes drugs such as cannabis and Iy+
gide which are not used medicinally. Passession
supph are prohibited except in accordance w
Rome Office authority.




Schedule 2 includes drugs such as diamorphine
(heroin), morphine, pethidine. secobarbital, glutcth-
inde, amfetamine, and cocaine and are sabject ©
the full controlled diag wequivements relating o pee-
seriptions, sate custody (eveept foc secobrbitady, the
need o heep registers. cle. tunless caempted i
schedule $y

Schedule 3 includes the harbitmates texcept secobmbe
tal, now schedule 2, buprenorphine, dicthy Ipropion,
flunitrazepam nazindol. meprobumiate. pentazocine,
phenternune. and wnkeepant. Fhey are subjectio the
speckid presciipiion reguirements teseept Foi phenn
barbital and temazepam, see po 7) hut not o the sale
custody  requirements eacept tor buprenoiphine.
drethylpropion. dlunitrazepam. and femazepan) not
W the need 1o keep registens wdthough ihere wie
requiremients Tor the retentton ol invoices toe 2
yean).

Schedule 4 includes in Pant 1133 benzodiazepines
(hunitazepam and emazepain are now in sehedule
3rand pemoline which are subject 1o mininil con
trol. Part | includes androgeniv and anabolic stcronds.,
clenbuteral. chorionic gonadotrophin (HEGYL non-
huntan chononic gonadutrophin, sematotcajun,
soimairem. and somatropim. Controbled drug presenp-
tion requiements do ot apply and Schedule 4 Con
trolled  Drugs e not subject o sabe custody
requirements

Sehedule 3 iucludes those preparstions which. because
of theit suength are exanpt fiomi vitually all Con
wrolled Diug requiteniants athicr i actention ol
[IYHINUN TR INTRYUTIN

Notification of drug misusers

e May 1997, the Misuse of Diugs (Supply 1o
Addictsy Regubatons 1997 revoked the requiremicin
for doCtors 1o send 1o the Home Office panticulins
of drug addicis. However. doctors are expected o
eport ona standard o cases of drug misuse 1o
their docal Drug Misuse Database (DA see
helow Tor contact telephone ftumbers.

A report thotification) to the Drug Misuse D
base shold be made when o patient 1iest presciis
with a drug problem or re-presents alter a gap of' s
months or more. ALty pes of problem drug misuse
should be weported including oprowd. benzodi-
azepine. and CNS stimulan.

The Drog Misuse Databises are now 1he only
nattonal and Jocal source ot epidemiological data
on peoaple presenting with probleny drug misusc and
assuch provide vaduable information to those work
ing with, and thase plinning services for diug mis-
users. The databases cannat oweser be used as
cheeh on muliple presciibing for drag addicts
because the dati are anonymised.

Enquiries about the regivnal aund natonal Dru

lisuse Databases tincluding requests Tor supplics
of notification fonusy can he nide by contacting
one ofthe centres listed below:

IGLAND
Anelic und (hord
Telephone (018063 2267 34, fay 1015051 2206052
ol Hiames
clephane (0201 8846 6363 lax 10205 8840 a0
vl W
Mersey side amd Cheshire: tlephone 10851y 231 4204,
X (0151 231 4320
North Western: telephone @161y 772 3782 jax 0l6i)
772 3445
Narthern and Yorkddire
Velephone I3 295 1337 ks 1016 295 1510

Convrolied drugs and drug dependence

Seneeht cord West tincluding Wesseur

Teleplione 0117y 93K 4384000 101171 938 6309
Soath Hidaics

Letophane (0201 SN0 G361 L 20 SN0 63AS
Drent

Telephene (07107 225 6360: fan 110y 225 0370
Wess Viedlanads

Tebephone tO 20 SN0 433 fan (i 210 323 7980

SUGIL S

Telephone 10131 331 STIS0 v w31 334 1392

[

Lelophionie (0295 2066 77060 L 4129) 2006 3940

In Northern Ireland. the Misuse o Drugs (Notiti-
cation of and Supply 1o Addicts) (Northern Treland)
Regulations 1973 require doctors 1o send particu-
Laes o pesons whom they consider to be addicted
o cartain contiolied diugs to Chicl Medical Ofltee
ol the Departiment of Health aad Sociad Services.,
The Northern Treland comtacts wie:
Madical vontact:
D Fan MeMaster
€3 Casde Buidings
Boblasi 814 30
Telephione (285 9052

Fan (IS a2 uis

Nt e contagt
Ficalth Proanouai B h
€422 Castle Buildings
Beliasi BE S

leleplione 1UIN 9052 00 82

Prescribing of diamorphine (heroin),
dipipanone, and cocaine for addicts

The Misuse o Drugs (Supply 1o Addictsy Reguta-
tions 1997 require that only wedicad practitioners
who old aspecial Teenee issued by the Home Se
retary may prescribes uditsister or supply diasion
pliane. dipipaione’ ¢Diconal”y or cocamne in the
tcatinent ol drug addicion. oiher practitioners
musticter any addict who geqoives these diugs o0
treatmeni centie, Whenevar posaible the addicr will
be tnuoduced Dy womember of sLaft tronn dhie teat -
Hent centie foa pharadist whose agiceiment fios
been obtamed and whose plianiacy 1s conveniently
stted fon e paticnt. Prescriptions for weekdy sup
phivs wilb be sent o ihe phaciacy by post and will
be dispensed onadanly basis as indicaded by e
doctar Ly alierations of the antangements aie
wequesied by the addict the pottion ol e presciip-
tion aliected nust be represeribed wnd ot nierely
altcred. Gonerad poactinioncrs and oiicr doctors
iy sl pecserdhe dioonpliine dipipanone. and
Cocamne for patienss ponchuding addicess gor vclich of
Pt dwe o organic dineese o isfai withoot o s
cial e emee

For prescitption-wrting guideliies, see p.

I bipnpanone o ficoncd tablets fas been much s
il by opioid addics erecent seans, Dactars aad
othicds shobd be susprcicas of people wha ask for tic
tabletssespecially i emporans tesidenis

HCO002183-0005




10 Adverse reactions to drugs

Adverse reactions to

Any drug may produce unwanted or unexpected
adverse reactions. Detection and recording of these
is of vital importance. Doctors and pharmacists are
urged 1o help by reporting adverse reactions to:

Medicines Control Ageney

f.ondon SWR SBR
(OROO T3 6789

nid Yellow orting are avy

from the above address andd are also bound in this
book (inside back cover).
/\ 24-hour | is available 10 all parts of the
aind information on suspected adverse drug
contact the National Yellow Card Information
at the MCA on 0800 731 6789, Qutside office

hours a telephone-answering machine will take messages

The following regional centres also collect data:

CSM Mersey
Freepost
Liverpoel L3 3AB
MISH TR

CSM Wales
Cpost

Cardiff CFY1ZZ

(029) 2074 4181

{Direct Line)

CSM Northern

Freepost 1085

Newcastle vpon Tyne

NE! IBR

(01911 232 1525 (Direct Line)

CSM West Midlkands
Freepost SW2991
Birmingham B18 7BR
[No telephone number]

The CSM's Adverse Drug Reactions On-line
Information  Tracking (ADROIT) facilitates the
monitoring of adverse drug reactions.

Suspected adverse reactions to any therapeutic
agent should be reported, including
medic umm as well as preseribed ones). blood prnd—
uct mitrast media, dental or
gics ntra-uterine  devices,
products, and cunmgl lens fluids.

NEWER DRUGS. These are indiciated by the fym-
bol ¥. Doctors and pharmacists are asked to report
all suspected reactions (i.e. any adverse or any
unexpected event. however minor, which could
conceivably be attributed to the drug). Reports
should be made despite uncertainty about a causal
relationship, irrespective of whether the reaction is
well recognized. and even if other drugs have been
given concurrently.

ESTABLISHED DRUGS AND VACCINES. Doctors
and pharmacists are asked to report all serious sus-
pected reactions. including those that are fatal. life-
threatening. disabling, incapacitating. or which
result in or prolong hospitalisation: they should be
reported even if the effect is well recognised.
Examples include anaphylaxis, blood disorders.
endocrine  disturbances. effects  on  fertility,
haemorrhage from any site. renal impairment, jaun-
dice. ophthalmic disorders, severe CNS effects,
severe skin reactions, reactions in pregnant women,
and any drug interactions. Reports of serious
adverse reactions are required to enable comparis-
ion with other drugs of a similar class. For estab-
lished drugs doctors and pharma are asked not
1o report well-known, relatively minor side-effects.
such as dry mouth with tricyclic antidepressan
constipation with opioids. or nausea with digoxin.

HCO002183-0006

drugs

Special problems

Delayed drug effects. Some reactions (e.g. cancer
chloroguine retinopathy, and retroperitoneal fibre
sis) may become manifest months or years alt.
exposure. Any suspicion of such an associatio
should be reported.

The elderly. Particular vigilance is required to ider
tify adverse reactions in the elderly.

Congenital abnormalities. When an infant is bo
with a congenital abnormality or there is a ma’
formed aborted fetus doctors are asked to consid
whether this might be an adverse reaction to a dru
and to repon all drugs (including self-medication
taken during pregnancy.

Children, Particular vigilance is required to identit
adverse reactions in children, including those due
the unlicensed use of medicines; all suspected reac
tions should be reported.

Prevention of adverse reactions

Adverse reactions may be prevenied as follows:
1. Never use any drug unless there is a good indication. I*

the patient is pregnant do not use a drug unless the necd
for it is imperative.

2. Allergy and idiosyncrasy are important causes of
adverse drug reactions. Ask if the patient had previous
reactions.

3. Askif the

ient is already taking other drugs includ-

/ nteractions may occur.

4. Age and hepatic or renal disease may alter the metab-
olism or excretion of drugs. so that much smaller doses
may be necded. Genetic factors may also be responsibic
for variations in metabolism. notably of isoniazid and
the tricyclic antidepressants.

§. Prescribe as few drugs as passible and give very cleur
instructians to the elderly or any paticat likely to misun
derstand complicated instructions,

6. When possible use a familiar drug. With anew drug b
panticularly alent for adverse reactions or uncxpected
events.

7. 1f serious adverse reactions are liable to occur warn the

Defec

During the'manufacture or distribution of a medi-
cine an error or accident may occur whereby the
finished product does not conform to its specifica-
tion. While such a defect may impair the therapeutic
effect of the product and could adversely affect the
health of a patient, it should not be confused with
an Adverse Drug Reaction where the product con-
forms to its specification.

The Defective Medicines Report Centre assists with
the investigation of problems arising from licensed
medicinal products thought to be defective and co-
ordinates any necessary protective action. Reports
on suspect defective medicinal products jshould
include the brand or the non-proprietary nathe, the
name of the manufacturer or supplier, the strength
and dosage form of the product, the product licence
number, the batch number or numbers of the prod-
uct, the nature of the defect, and an account of any
action already taken in consequence. The Centre
can be contacted at:

The Defective Medicines Report Centre
Medicines Control Agency

Room 1801, Market Towers

I Nine Elms Lane

tondon SWB 5NQ

{020) 7273 0574 (weekdays 9.00 am—S 00 pm)
or (020) 7210 3000 or 5371 (any other time)
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Prescribing in palliative care

Palliative care is the active total care of patients
whose discase is not responsive to curative treat-
ment. Control of pain, of other symptoms, and of
psychological. secial and spiritual problems, is par-
amount to provide the best gquality of life for
patients and their families. Careful assessment of
symptoms and needs of the patient should be under-
taken by a multidisciplinary tcam.

Specialist palliative care is available in most areas
as day hospice care. home care teams (often known
as Macmillan teams), in-paticmt hospice care, and
hospital tems. Many actte hospitals and teaching
cemtres now  have consultative.  hospital-based
teams.

Hospice care of terminally il paticnts has shown
the importance of symptom control and psychoso-
cial support ol the patient and (amily. Families
should be included in the care of the patient if they
wish.

Mimy patients wish 1o remain at home with their
families: Although some families may at first be
afraid of caring for the patient at home, support can
be provided by community nursing services. social
services, voluntary agencies and hospices together
with the general practitioner. The family may be
reassured by the knowledge that the patient will he
admitted to a haspital or hospice if the family can-
not cope.

DRUG TREATMENT. The number of drugs should
be as few as possible, for even the taking of medi-
cine may be an elfort. Oral medication is usually
satis ory unless there is severe nausca and vomi-
ting. dysphagia. weakness. or coma, in which case
parenteral medication may be necessary.

. -~ ]
Pain

Analgesics are more effective in preventing <pain
than in the reliel of established pin: it is important
that they are given regularly.

The non-opioid analgesics aspirin or paraceta-
mol given regularly will often make the use of opi-
oids unnece: Aspirin (or other NSAIDs if
preferred) may also control the pain of bone sec-
ondaries: naproxen, flurbiprofen, and indometacin
(section 10.1.1) are valuable and if necessary can be
given rectally. Radiotherapy. bisphosphonites (sec-
tion 6.6.2) and radioactive isotopes of strontium
(Merastron™ fabic from Amersham) may also
be useful for pain due to bone metastases.

An opioid such as codeine or dextropropoxy-
phene, alone or in combination with a non-opioid
analgesic at adequate dosage. may be helpful in the
control of moderate pain if non-opioids alone are
not sufficient. If these preparations are not control-
ling the pain, morphine is the most useful opioid
analgesic. Alternatives to morphine are hydromor-
phone (section 4.7.2) and transdermal (entanyl
(see helow and scction 4.7.2).

ORAL ROUTE, Maorphine is given by mouth as an
oral solution or as standard (‘immediate release’)
tablets regularly every 4 hours, the initial dose
depending largely on the patient’s previous treat-
ment. A dose of 5-10mg is enough to replace a

sic (such as paracetamol or co-pro-
amol). but 10-20 mg or more is required to replac
a strong one (comparable to morphine itself). If th
first dose of morphine is no more effective than th
previous analgesic it should be increased by 50
the aim being to choose the lowest dose which pr
vents pain. The dose should be adjusted with carc
ful assessment of the pain and the use of other drug
(such as NSAIDs) should also be considerec
Although morphine in a dose of 5-20mg is usuall
adequate there should be no hesitation in increasin
it stepwise according to response to 100 mg «
occasionally up to 500 mg or higher if necessary. |
pain occurs between doses the next dose due ¢
increased: in the interim an additional dose is given

Modified-release preparations of morphine are o
alternative to the oral solution or standard formul:
tion tablets. Depending on the formulation of th
modified-release preparation, the total daily mor
phine requirement may be given in two equal dosc
or as a single dose.

Preparations suitable for twice daily administra
tion include MST Continus® tablets or suspensior
Oramorph® SR tablets, and Zomorph™ capsules
Preparations that allow administration of the tota
daily morphine requirement as a single dose includ:
MXL™ capsules. Morcap SR® capsules may b,
given either twice daily or as a single daily dose.

The starting dose of modified-release prepara
tions designed for twice daily administration is usu
ally 10-20 mg every 12 hours if no other analgesi
(or only paracetamol) has been taken previoush
but to replace a weaker opioid analgesic (such a
co-proxamal) the starting dose is usually 20-30m:
every 12 hours. Increments should be made to the
dose. not to the frequency of administration, whicl
should remain at every 12 hours.

The effective dose of modified-release prepara
tions can alternatively be determined by giving th
oral solution of morphine every 4 hours in increas
ing doses mutil the pain has been controlled. anc
then transferring the patient to the same total 24
hour dose of morphine given as the modified
release preparation (divided inta two portions for
12-hourly administration). The first dose of the
muodificd-release preparation is given 4 hours aftel
the last dose of the oral solution.’

Morphine. as oral solution or standard formula

tion tablets, should be prescribed for breakthrough
pain.
PARENTERAL ROUTE. If the patient becomes una
ble to swallow, the equivalent intramuscular dose of
morphine is half the oral solution dose; in the case
of the modified-release tablets it is half the total 24-
hour dose (which is then divided into 6 portions te
be given every 4 hours). Diamorphine is preferred
for injection because, being more soluble, it can be
given in a smaller volume. The equivalent imra-
muscular (or subcutancous) dose of diamorphine is
approximately a third of the oral dose of morphine.
Subcutancous infusion of diamorphine via syringe
driver can be useful (for details, see p. 14).

1. Studies have indicated that administration of the last
dose of the oral solution with the first dose of the modi-
fied-release 1ahlets is not necessary.




RECTAL ROUITE. Muarphine is also available Tor
rectal udninitation as suppositories: alternatively
oxycodone suppositories van be obtained i special
ord

TRANSDERMAL ROUTE. Transdermat  prepara-
tions of fentanyl are avalable tsection 4.7.2). Care-
ful canversion from oral morphine o wansderial
fentanyl is necessary. o 25 microgrimis/hour patch
ix equivatent to a totd dose of morphine up to
135 mg/24 hour

SASTRO INTESTINAL PAIN. The pain of bowed
eofic may be reduced by Toperamide 2—3 g 4 tines

Hyoscine hiydrobromide niay also be helplul.
given sublingually at a dose of 300 micrograms 3
times daily as Kwells” (Roche Consumer Healthy
tablets, For the dose by subcutancous infusion using
a syringe driver, see p.id.

Gastrie distension pain due to pressure on the
stomach may be helped by a preparation incorporat-
ing an antacid with an antiflatutent (section 111
and by domperidone 10mg 3 times daily betore

MUSCLE SPASM. The pain of muscle spusmi can be

helped by a muscle reluxant such as diazepam 3
{Omg duily or baclofen 3-10myg 3 times daily.

NEUROPATHIC PAIN. 'lricyclic antidepressants
can be useful; amitriptyline may be given initilly
at a dose of 10-23myg cach night and the dose
increased gradually. It pain persists, an anticony ul-
sant such as either sodinme valproate  indtially
200mg wwice daily increased w0 Log daily i
divided doses or carbamazepine initially 200 mg ut
night increased to J00mg twice daily. may be
added or substituled.

Pain due to nerve compression may be reduced by

orticosteroid such as dexamcthisone 8 my dail
which reduces oedema around the tamour, thus
reducing compression.

Nerve blocks may be considercd when pain is
loci a specific ¢ Transcutancous elec-

L~ """ ]
Miscellaneous conditions

Non-licensed indications or routes

|
|
Several recommendations in this section involve '
non-licensed indications or routes. 11

RAISED INTRACRANIAL PRESSURE. ticiduche
due o raised intracvanial pressure olten responds to
a high dose of o corticosteroid. such as
dexamethasone 16 my daily for 410 3 days. subse-
quently  reduced o d-6myg duily if possibie:
dexanethasone should be given hefore 6 p.. 1o
reduce the risk ol insomna.

INTRACTABLE COUGH. Intractable cough may he
telieved by moist inhalations or by regular adiings-
wation of orab morphine hydrochlocide tor sulphae

in aninitial dose of Sy every 4 hows, Mohadone’

linctus should be avoided because it has o long
duration of action and tends to accumulate

Preserbing i palliatese care I3

DYSPNOEA. Dyspnoca may be relicved by regular
oral morphine hydrochloride cor sulphatey in care-
fully titated doses. starting at 3 mg every 4 hows,
Dizepam 3 Hog daily nay be helpruls a cortico-
steraid. such as devametliasone 4 S mg daily, m
also be helpiul i there s bronchospasin or parnial
obstruction.

EXCESSIVE RESPIRATORY SECRETION. Eaces-
sive respiratory secretion tdeath ratdey may be
reduced by subeataneous injection ol hyoscine
hydrobromide J00-600 micrograms ¢very 4 10 8
howrs: care inust however be taken o avoid the dis-
comlort ol dry wmouth. For the dose by subeutane-
ous infusion using a syringe diiver, sce nest page.

RESTLESSNESS AND CONFUSION. Restleastess
and conlusion may require beatent with hato-
peridol -3 g by wouth every 8 hours. Chlor-
pronuzine 2350 mg by mouth every 8 hours iy an
ablernative. but causes more sedation. Levomepro-
mazine fmcthotrimeprazing is also used occasion-
ally for restiessiions, For the dose by suboutancous
infusion using i syringe driver. see next p

HICCUP. Hiceup due to gastric distension may be
helped by a preparation incorporating an antacid

Lwith an antiffadent (section L IE this Tails.

mutoctopramide 1hmg every 010 8 howrs by mouth
or by intascalar injection can be added: it this
abyo Tailse chlorproamazine 10-25mg evay 0 o 8
hours can be uiad.

ANOREXIA. Anaievia may be helped by predniso-
fone 13- 30mye daily or deswncthasone 24y
daily.

CONSTIPATION. Consupation is o very conumon
cause of distress and s abmost invasiable alter
administration of an opioid. B should be prevented
It possible by the n wr administration ot laxa-
tives: a faecut softener with a peristaltic stimulant
te g co-dunthramery. or luctulose solution with a
senna preparation should be used tsection 1.6.2 and
section 1.6.3).

FUNGATING GROWTH. Funguting gronth may
be treated by cleansing with o mintare of 1 part of
4% povidone adine shin cleanser solution and 4
parts of liquid paraiting Oral adiministration of
metronidazole dsection S may cradicate the
anacrobic bacteria tesponsibic for die odour of fun-
gating o, opical  application tsection
1301012y ix abso used

CAPILLARY EDING. Capillary blecding way be
tediuced by applymg gauze soabed inadicnaline
(epiaeplivine) solution Ding/mib. (1 tn 1000

DRY MOUTH. Diy mouth miay be iclicved by good
mouth cate and measties such as die sucking of we
or pricapple chunks or the use ol adificial saliva
tsection 12,3350 diy mouth associated with candi-
diasis can be treated by oral preparations of nystatin
or micomazole ection 12.3.2)0 alernatively, Nu-
comazole can be given by mouth tsection 3.2y, Dry
mouth may be cused by certain medication inchud-
ing optoids. antimuscarinic drugs te.g. hyoscine).
antidepressanis and some anu-cmetion? it possible,
witaltemative preparation should be considered.

HCO002183-0008
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cven when associated with
often responds (o simple

PRURITUS. Pruritus,
obstructive  jaundice,

measures such as application of emollients (section
13.2.1). In the case of obstructive jaundice, further
measures include administration of colestyramine
or an anabolic steroid. such as stanozolol 5-10 mg
daily: antihistamines can be helpful (section 3.4.1).

CONVULSIONS. Patients with cerebral tumours or
uracmia may be susceptible to convulsions. Prophy-
lactic treatment with phenytoin or carbamazepine
(section 4.8.1) should be considered. When oral
medication is no longer possible, diazepam as sup-
positories 10-20mg every 4 to R hours, or phenobar-
bital by injection 50-200 mg twice daily is continued
as prophy or the use of midazolam by subcuta-
neous infusion using a syringe driver, see below.

DYSPHAGIA. A cotticosteroid  such as
dexamethasone 8 mg daily may help. temporarily, if
there is an obstruction due to tumour. See also
under Dry Mouth.

NAUSEA AND VOMITING. Nausea and vomiting
are common in paticnts with advanced cancer. Ide-
ally. the cause should be determined before treat-
ment with anti-emetics (section 4.6) is started.

Nausea and vomiting may occur with opioid ther-
apy particularly in the initial stages but can be pre-
vented by giving an anti-emetic such as haloperidol
or metoclopramide. An anti-emetic is usuatly nec-
essary only for the first 4 or 5 days and therefore
combined preparations containing an opicid with an
anti-emetic are not recommended because they lead
10 unnecessary anti-emetic therapy (and associated
side-effects when used long-term).

Metoclopramide has a prokinetic action and is used
in o dose of 10mg 3 times daily by mouth for nausea
and vomiting associated with gas
and functional bowel obstruction. Alternatively., ¢
pride 20mg twice daily by mouth may pmduu a
stronger prokinetic action. Drugs with antimuscarinic
effects antagonise prokinetic drugs and, where possi-
ble, should not therefore be used concurrently.

Haloperidol is used in a dose of {.5mg daily (or
twice daily if nausea continues) by mouth for most
chemical causes of vomiting (e.g. hypercalcaemia,
renal failure).

Cyclizine is given in a dose of S0mg up to 3
times daily by mouth. It is used for nausea and
vomiting duc 1o mechanical bowel obstruction,
raised intracranial pressure, and motion sickness.

Anti-emetic therapy should be reviewed every 24
hours; it may be necessary to substitute the anti-
emetic or to add another one.

Levomepromazine (methotrimeprazine)

25 mg daily by mouth may be used if first-line anti-
emetics are inadequate. Dexamethasone 8-16mg
daily by mouth may be used as an adjunct.

For the administration of anti-emetics by subcuta-
neous infusion using a syringe driver, see below.

For the treatment of nausea and vomiting associ-
ated with cancer chemotherapy, see section &.1.

INSOMNIA. Patients with advanced cancer may not
sleep because of discomfort. cramips, night sweats, joint

fTness, or fear. There should be appropriate treatment of
these problems before hypnotics are used. Benzodiaz-
epines, such as temazepam, may be useful (section 4.1.1).

HYPERCALCAEMIA. See section 9.5.1.2.

HCO002183-0009

Syringe drivers

Although drugs can usually be administered by mouth
1o control the symptoms of advanced cancer, the par-
enteral route may sometimes be necessary. If the par-
enteral route is nec repeated ad tration of
intramuscular injections can be difficult in a cachec-
tic patient. This has Jed to the use of a portable syringe
driver to give a continnons subcutancous infusion,
which can provide good control of syruptoms with lit-
tle discomfort or inconvenience (o the patient.

Syringe driver rate settings. Staff using syringe
drivers should be adequately trained and differ-
ent rate settings should be clearly identified and
differentiated; incorrect use of syringe drivers is a
common cause of drug errors.

Indications for the parenteral route are:

e the patient is unable to take medicines by mouth
owing to nausea and vomiting. dvsphagia, severe
weakness, of coma:
there is malignant bowel obstruction in patients for
whom further surgery is inappropriate (avoiding the
nced for an intravenous infusion or for insertion of a
nasogastric tube);
occasionally when the patient does nor wish 1o take
regular medication by mouth.

NAUSEA AND VOMITING. Haloperidol is given in
a subcutanceous infusion dose of 2.5-10mg/24 hours.

Levomepromazine (methotrimeprazine) causes
sedation in about 50% of patients; it is given in a
subcutaneous infusion dose of 25-200 mg/24 hours,
although lower doses of 5-25 mg/24 hours may be
effective with less sedation.

Cyclizine is particularly liable to precipitate if
mixed with diamorphine or other drugs (sce under
Mixing and Compatibility. below); it is given in a
subcutancons infusion dose of 150 mg/24 hours.

Metoctopramide may cause skin reactions; it is
given-in a subcutaneous infusion dose of 30-
100 mg/24 hours. :

Octreotide {section 8.3 . which stimulates
water and electrolyte absorption and inhibits water
secretion in (hc,small bowel, can be used by subcuta-
neous infusion, in a dose of 300-600 micrograms/24
hours to reduce intestinal secretions and vomiting.

BOWEL COLIC AND EXCESSIVE RESPIRATORY
SECRETIONS. Hyoscine hydrobromide effectively
reduces respiratory secretions and is sedative (but
occasionally causes paradoxical agitation); it is
given in a subcutaneous infusion dose of 0.6—
2.4 mg/24 hours.

Hyoscine butylbromide is effective in bowel
colic, is less sedative than hyoscine hydrobromide,
but is not always adequate for the control of respir-
atory secretions; it is given in a subcutaneous infi
sion dose of 20-60 mg/24 hours (important: this
dose of hyoscine butrylbromide must not be con-
fused with the much lower dose of hyoscine hydro-
bromide, above).

Glycopyrronium 0.6-1.2mg/24 hours may also
be used.

RESTLESSNESS AND CONFUSION. Haloperidol
has litlle sedative effect: it is given in a subcutane-
ons infusion dose of 5-15 mg/24 hours.

Levomepromazine (methotrimeprazine) has a
sedative effect; it is given in a subcutaneous infu-
sion dose of 50-200 mg/24 hours.
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Prescribing for the elderly

Old people, especially the very old. require special
care and consideration from prescribers.

POLYPHARMACY. Elderly patients often receive
multple drugs for their multiple discases. This
greatly increases the risk of drug interactions as
well as adverse reactions. Moreover, symptoms
such as headache, sleeplessness, and lighthcaded-
ness which may be associated with social stress. as
in widowhood, loneliness, and family dispersal can
lead to further prescribing. cspecially of psycho-
tropics. The usce of drugs in such cases can at hest
be a poor substitite for effective social measures
and at worst pose a serious threat from adverse
reactions. Whilst unnceessary medication should be
avoided. elderly patients should not be denied
effective treatmems  such those for stroke
prophylaxis in atrial fibrillation or for osteoporosis.

FORM OF MEDICINE. Frail elderly patients may
have difficulty swallowing tablet
mouth. ulceration may develop. They should
always be encouraged to take their tablets or cap-
sules with enough fluid, and in some cases it may
be helpful 1o discuss with the patient the possibility
of prescribing the drug as a liquid if available.

MANIFESTATIONS OF AGEING. In very old sub-
jects. manifestations of normal ageing may be mis-
taken for disease and lead to  inappropriate
prescribing. For example, drugs such as prochlor-
perazine are commonly misprescribed for giddiness
due to age-related loss of postural stability. Not
only is such treatment inctfective but the patient
may experience  serions  side-effects  such  as
parkinsonism. postural hypotension, and confusion.

SELF-MEDICATION. Sell-medication with over-
the-counter products or with drugs prescribed for a
previous illness (or even for another person) may be
an added complication. Discussion with bith the
patient and relatives as well as a home visit may be
needed to establish exactly what is being taken.

SENSITIVITY. The ageing nervous system shows
increased suscepribility 10 many commonly used
drugs, such as opioid analgesics, benzodiazepines,
antipsychotics. and antiparkinsonian drugs. all of
which must be used with caution.

. ]
Pharmacokinetics

The mnst important effect of age is reduction in
renal clearance. Many aged patients thus excrete

drugs slowlv, and are highly susceptible to nephro-
toxic drugs. Acute lness may lead to ropid reduc-
tion in renal clearance. especially if accompanied
by dehvdration. Hence, a patient stabilised on a
drug with a narrow margin between the therapeutic
and the toxic dose (e.g. digoxin) may rapidly
develop adverse effi in the aftermath of a myo-
cardial infarction or a respiratory-tract infection.
Metabolism of drugs in the liver may be reduced in
the ciderly.

The net result of pharmacokinetic changes is that
the tissue conceptration of a drug is commonly
increased by over 507, and debilitated patients may
show even larger ¢

if left in the dependence.

Adverse reactions

Adverse reactions often present in the elderiy
vague and non-specific fashion. Confusion is

the presenting symptom (caused by almost
the commonly used drugs). Other common 1
festations are constipation (with antimuscau
and many tranquillisers) and postural Zisporer
and falls (with diuretics and many psychotropi:

HYPNOTICS. Many hypnotics with long half-
have serious hangover effects of drowsit
unsteady gait, and even slurred speech and co
sion, Those with short half-lives should be use:
they 1oo can present problems (section 4.1.1). &
courses of hypnotics are occasionally useful
helping a patient through an acute iliness or &
ather crisis but every effort must be made 10 o
Benzodiazepings  impair  bala
which may result in falls, :

DIURETICS. Diuretics are averprescribed in old

and should not be used on a long-term basis to t

simple gravitational oedema: which will usu

respond to increased movement, raising the |
and support stockings. A few days of diuretic tr.
ment may speed the clearing of the oedema bu
should rarely need continued drug therapy.

NSAIDs. Bleeding associated with aspirin
other NSAIDs is more common in the elderly w
are more likely to have a fatal or serious outcor
NSAIDs arc afso a special hazard in patients w
cardiac disease or renal impairmenmt which n
again place older patients at particular risk.

Owing lo the increased susceptibilty of the eld:

to the side-effects of NSAIDs the following reco
mendations are made:

o for osteoarthritis, sofi-tissue lesions
pain’first try measures such as weight redi
tion (if obese), warmth, exercise and use of
walking stick:
for osteoarthritis, sofi-tissue lesions, back po
and pain in rhcumatoid arthritis, paracetan
should be used first and can often provide ad
quate pain relief:
alternatively, a low-dose NSAID (e.g. ibupt
ferntup to 1.2 g daily may be given:
for pain relief when either drug is inadequat
paracetamol in a full dose plus a low-do
NSAID may be given:
if necessary, the NSAID dose can be increasc
or a low-dose opiovid analgesic given wit
paracetamol (e.g. co-codamol 8/500 or ct
dydramol 10/500):

e do not give two NSAIDs at the same time.

For advice on prophylaxis of NSAID-induce
peptic ulcers if continued NSAID treatment is nec
essary, see section 1.3,

OTHER DRUGS. Other drugs which commonl:
cause adverse reactions are antiparkinsonian drugs
antihvpertensives, psychotropics,.and digoxin, Tl




usnal maintenance dose of digoxin in very old
patients is 125 microgriuns daily (62.5 niicrograns
in those with renal discase); Jower doses are often
inadequate bul toxicity is commuon in those given
250 micrograms daily.

Drug-induced blood disorders are much more
common in the elderly, Fheretore drugs with a wen
dency to cause bone marrow depression (e.g. co-ri-
moxazele, mianserin) should be avoided unless
there is no acceptable alternative.

The elderly gencrally require a lower mainie-
nance dose of warfurin than younger adults; once
agdin, the autcome of bleeding tends o be more
serious.

Guidelines

First always question whether a diug is indicated at
all.

LIMIT RANGE. 1t is a sensible policy to prescribe
from a limited range of drags and to be thoroughly
lamiliar with their effects in the elderly.

REDUCE DOSE. Daosage should gcu&mll) be sub-
stantially Tower than for younger paticats and il is
common to start with about 504 of the adult dose.
Some drugs (e long-acting antidiabetic drugs
such as glibenclamide and chlorpropamide) should
be avoided alogether.

REVIEW REGULARLY. Review repeat prescriptions
regularly. Itmay be possible to stop the drug (¢
digoxin can often be withdrawn) or it may be neces-
~iry to reduce the dose o match diminishing yenal
Tunction.

SIMPLIFY REGIMENS. Elderly patients benetit Irom
simple treatment regimens. Only drugs with a clear
indication should be prescribed and . henever pos-
sible given once or twice daily. In particulas, yegi-
mens which call for a contusing wray of dosage
mtervals should be avoided.

EXPLAIN CLEARLY. Write lull instructions on
caery presaription (imelidimyg repeat prosariptions)
o that containers can be properly labelied with full
direchions. Avoid nmprecisions fike s directed”
Childeresistant containers may he upsaitable.

REPEATS AND DISPOSAL. Instruct panienis what
0 do when deugs run out and absa how ta dispose
ol any that are no longer necessary. Try 1o prescribe
unching quantities.

I these guidelines are follow ed most daly peo
plo will cope adegquately with thos own medimics
lEnot then it 1s Cosential to el the help ot o thind
Pty ustably arcdative orataend
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17

HCO002183-0012




